

TEST REPORT

No. : GZMR220702194001

Date : Jul 21, 2022

Page: 3 of 5

Test Item: Vertical Burning

Sample Description: Bar

Test Method: UL 94-2013 Rev.14-2022 Section 8

Test Condition:

Specimen: 125mm×13.5mm×12.3mm

Test Result:

Conditioning	As received : (23±2) °C, (50±5)%RH, 48h					Ageing: (70±2) °C, 168h→ Desiccator, (23±2) °C, 4h				
Specimen	1	2	3	4	5	1	2	3	4	5
Afterflame time after the first flame application (s), t ₁	0	0	0	0	0	0	0	0	0	0
Afterflame time after the second flame application (s), t ₂	0	0	0	0	0	0	0	0	0	0
Afterglow time after the second application (s), t ₃	0	0	0	0	0	0	0	0	0	0
Total afterflame time for any condition set (s), t ₁ +t ₂	0					0				
Afterflame time plus afterglow time after the second flame application (s), t ₂ +t ₃	0	0	0	0	0	0	0	0	0	0
Whether or not specimen burn up to the holding clamp	No	No	No	No	No	No	No	No	No	No
Whether or not the cotton was ignited by flaming particles or drops	No	No	No	No	No	No	No	No	No	No

Classification: V-0 (See table 1)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing/inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CITC (Shenzhen) Inspection & Testing Services Co., Ltd. | Room 101, Building 1, No. 101, Kaitang Avenue, Huangpu District, Guangzhou, China | (86-20) 8215555 | www.sgs.com
 中国·广东·广州高新技术产业开发区科学城科瑞路199号 | 中国·广东·广州市黄埔区开创大道1501号3楼101室 | (86-20) 8215555 | sgs.china@sgs.com